<EPA

United States Industrial Environmen tal Researc h EPA-600/7-79-168
Environmental Protection Laboratory July 1979
Agency Research Triangle Park NC 27711

Engineering Evaluation
of Control Technology
for the H-Coal and Exxon
Donor Solvent Processes

Interagency
Energy/Environment
R&D Program Report




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
[...]
to stack the live storage piles at a rate up to 4,000 TPH. A 30-day dead storage
pile will be built up and retained.

A crawler-mounted reclaimer will be used to reclaim the stored coal
(24 hr/day, 7 days/week) at rates varying from 1,000 to 1,500 TPH. A surge storage
silo with a capacity of four hours of process feed will be provided downstream
of the stock piles. This will eliminate flow-rate surges and allow up to four
hour equipment stoppages upstream of it without affecting process feed to the lique-
factor trains.

Three 50 percent crushers (500 TPH each) will be provided downstream
of the surge silo. The crushers will reduce the reclaimed ROM coal from 90 percent
minus | inch to 95 percent minus 8 mesh. The crushed coal will then be elevated in
enclosed belt conveyors to a distribution bin which divides the total flow of
crushed coal into 8 streams to feed the 4 dryers. Eight gravimetric feeders (2/
slurry dryer) will be located directly under the distribution bin to control feed
to the slurry dryers.

The following steps are taken in the design to minimize emissions from

the coal handling and preparation area:
76



1. Water sprays are provided at the track hopper pit to suppress the
dusting resulting from bottom-dumping of coal from railroad cars.

2. Water sprays are also utilized at the outlets of the coal crushers.

3. The inclined conveyor belts from the crushers to the feed distributing
bins are housed in a completely enclosed gallery with emissions con-
trolled by baghouse fiiters.

L. Each transfer point along the covered conveyor belts also has a bag-
house filter to remove particulates and dust.

A major difference in the ECLP and EDS processes is that the option of
crushing and drying the coal before delivering it to the slurry dryers is not avail-
able for the EDS process. Also, at this time emissions in the coal handling and
preparation area have not been quantified nor have the costs of the associated pol-
lution equipment been detailed explicity.

6.4.1.2 Sources of Emissions: The sources of emissions are as follows:

1. The coal pile runoff results from exposed coal being leached by rain-
fall. The design calls for the retention of this and other runoff water (containing
fines) in a rainfall retention pond of 22 million gallon capacity with eventual
disposition of the rainwater in the EDS waste water treatment system.

2. Particulate and dust emission from the coal handling system will be
appreciable in spite of tge installation of appropriate control technology. Approxi-
mately 1000 tons/hr (2x10° 1bs/hr) of coal are handled. Assuming that 0.3 percent of
this is converted into dust in the handling process and a dust collector efficiency
of 99.9 percent the final emission rate will be:

6

2 x 100 x 0.3 (1-0.999) = 6 1b/hr
100
6.4.2 Reactions and Primary Separations

6.4.2.1 Process Description: Subsections 4.2.1 through 4.2.7 provide a concise
description of the reactions and primary separations as handled by the EDS process.

6.4.2.2 Sources of Emissions: Both continuous and fugitive emissions are generated
from this section of the process. The principal continuous emissions are:

EFFLUENT QUANTITY COMMENTS

Solids residue 2780 ST/D Consists of ash residue, these flexicoker
emanating solids are sent to a (5 year
_ capacity) settling pond.
Air emissions See Table 10 Consists of principally of furnace emissions,
Effluent water 7000 GPM Contains oils, phenols, hydrogen sulfide,
ammonia; consult Table 11,

77



The dry fines from the flexicoker are pneumatically conveyed to offsite
mixing tanks. These dry fines are removed in a venturi scrubber prior to re-
leasing the carrier air to the atmosphere. A very small but undetermined amount of
dry fines is emitted to the atmosphere along with this air. An HZS removal unit
removes HZS from the low-Btu fuel gas from the flexicoker.

6.4.3 Sour Water and Gas Treatment

6.4.3.1 Process Description: The EDS sour water and sour gas treatment trains
are more comprehensive than the corresponding trains in the ECLP process; not only
do they allow for the recovery of sulfur, but they also recover ammonia and
phenolics as well. Conveniently, the sour water and sour gas treatment facilities
can be divided into five sections:

i) Sour water treating
ii) Ammonia recovery
iii) Phenolic water treating
iv) DEA regeneration
v) Sulfur plant and tailgas cleanup

A process flow diagram for the gas and water treating facilities is
given in Figure 22.

] ' Sour Water Treating

Sour water treating consists of facilities for stripping H.S,
CO, and NH_, from the sour water. A H.S and CO, stream is fed to the sulfur pfant
fo; recove;y of elemental sulfur, whi?e the ammonia is recovered as a high purity
anhydrous product. The plant contains two-50 percent sour water strippers, each
designed to handle 860 gpm of sour water from a single liquefaction train. Inter-
mediate tankage is provided to handle up to 6 days of sour water production from
a single liquefaction train in the event that the sour water stripper is out of
service. The sour water contains 3000-4000 ppm of phenols.

] Ammonia Recovery

The NH /H20 vapor from the sour water stripper passes through
a suction knockout drum a%d I's compressed, cooled, and separated. The knockout
liquid is recycled to the sour water treating facilities, while the vapor follows
the same sequence through two more stages of compression. The essentially pure
NH, vapor leaving the third stage of compression is condensed at 110°F to yield an
anﬁydrous ammonia product of 99.8 percent purity.

The EDS plant contains 2-50 percent ammonia recovery trains,
each integrated with one of the sour water treating trains. Each train is de-
signed to recover 60 ST/SD from a single liquefaction train (120 ST/SD per plant).

. Phenolic Water Treating

The stripped sour water is cooled at 241°F and fed to the Phenol
Extraction Unit. This unit is designed to extract the mixed phenols from the

78



6L

- 6
@ | r I ~(®
™ OFF GAS DEA SULFUR TAILGAS

SCRUBBER GENERA PLANT CLEANUP
3 > UMIT
B |
—(2)
SOUR war;I AMMONIA
(4) —>1STRPAER ™ RCOERY _—’@
A )
OEOIO, 0, @ OMO, )
\@M unirs | RICcH | LEAN SOUR SULFUR| VENT | LEAN |ANHYDROUS |ID PHENOL
RACTER DEA | DEA" JoFF Gas| walek Wm GAS | DEA _|amvoNia  [EXTRACTION
FLOW RAE  |KLBS/HR] 1954° 896° 8.8 5488 28%0° | 100 1103.0
SIATE oup | waup | Gas [ uaup | GAS | soupn | Gas | iou | GAS LIQUID
CONC. POLLUT.
SOLIDS
LIQUIDS
GASES
loTHER
*GPM

““DATA HAS BEEN SUMMED OVER 2 TRAINS
FIG.22 SOUR GAS AND WATER TREATMENT PROCESSES: EDS PLANT



stripped sour water and from the slurry dryer phenolic water. The plant contains
2-50 percent phenol extraction units each sized to handle the phenolic water
effluent rate of 1100 gpm from a single liquefaction train (2200 gpm pet plant).
Preliminary results from pilot plant simulations of the EDS process indicate

that the phenolic concentrations in the waste water will be of the order 3000-4000
wppm. Figure 23 is a simplified flow sheet of the Phenol Extraction Unit.

The effluent water (containing 18 wppm phenols) is sent to the
offsite. waste water equalization tank along with water from the APl Separator (see
Section 6.4.4). Crude phenols are recovered in the phenol extraction unit at a
rate of 120 B/SD per liquefaction train (240 B/SD per plant).

L] Gas Treating

In the gas treating section, the atmospheric fractionator and
solvent stripper offgas streams are combined and scrubbed with DEA for H_S re-
moval. The overhead gas from the fractionator offgas scrubber is sent t§ the
cryogenic hydrogen concentration unit. The rich DEA bottoms stream is combined
with the rich DEA streams from liquefaction, solvent hydrogenation and the coker,
and fed to the DEA hydrocarbon skimming drum.

b DEA Regeneration

In the DEA regeneration section, the combined rich DEA stream
is preheated against lean DEA product and fed to the DEA regenerator. The tower
overhead is partially condensed to yield a reflux stream which is returned to the
tower and a vapor stream containing the H,S and CO, is stripped out in the re-
generator. The vapor stream is fed to a gulfur re%overy plant, while the lean
DEA bottoms from the regenerator are cooled and sent to tankage. Pumping facili-
ties are provided to pump the lean DEA charges to liquefaction and solvent hydro-
genation sections and to the offgas scrubbers. Three 50 percent DEA regenerators
(two operating, one spare) are provided to improve the unit service factor.

® Sul fur Recovery

A sulfur plant is provided to recover elemental sulfur from the
combined H,S stripper and DEA regenerator offgas. A tail gascleanup unit is pro-
vided to r%duce the sul fur content of the sulfur plant tail gasto an acceptable
environmental level. Approximately 99.9 percent of the sulfur plant feed sul fur
is recovered while the tail gascleanup unit reduces S0, emissions to about 100 ppm.
The gas treating solution required for the tail gasclean up unit is obtained from
the flexicoker H_S removal unit regenerator which has béen oversized to handle
this additional Eervice. Three-50 percent sul fur plants each handling 280 LT/SD
of sulfur are provided for the total liquefaction plant. Two-50 percent tail gas
cleanup units are also provided. Facilities are included for continuous degasifica-
tion of the sulfur plant sulfur pits to reduce HZS emissions during loading
operations.

6.4.3.2 Sources of Emissions: The only source of gaseous emissions in the sour
water and gas treatment processes are the stack gases from the tail gascleanup unit.

80




1§

FIG.23 PHENOL EXTRACTION FLOW PLAN: EDS PLANT

EXTRACTOR FRACTIONATOR SCRUBBER STRIPPER
| . —_-f
SOLVENT W L p
STEAM
OR HOT cw
JER
.
| . EXTRACT |
. SETTLER |
GAS GAs
¢ WZ@? BLOWER
STEAM
p 40-50 Psig
\/ Y
PHENOLIC EFFLUENT CRUDE PHENOL DEPHENOLIZED EF FLUENT



The approximate stack gas composition has been estimated to contain less than
100 ppm of S0,. Further details are given in Table 10.

As far as the liquid effluents are concerned, the exit waters from
the phenol extraction plant (containing less than 18 ppm of phenols) are sent to
the offsite waste water treatment plant.

The HyS removal unit solution purge stream may present some water treat-
ing problems due to the chemical nature of this solution which contains vanadium,
thiosulfates, and anthraquinone disulfonic acid (ADA). Separate treatment of this
solution may be required to reduce the effluent chemical oxygen demand (COD) due
to thiosulfate. Although thiosulfate is readily oxidized in the biological treat-
ment unit, the optimum reaction occurs at low pH. Since the biox unit must be
operated at a pH of 7-9 to remove organic compounds, thiosulfate may not be readily
removed. |f separate HpS removal unit solution treatment is required, this may
be done via acidification with sulfuric acid which converts the sodium thiosul fate
to sulfate and allows for the recovery of ADA and vanadium.

6.4.4 Waste Water Treatment
6.4.4.1 Process Description: The waste water treatment facilities were designed

on the basis that the NPDES permit for the EDS plant would be predicated on the
installation of the best available technology (BAT). Using a design flow of 7,000
GPM the following offsite treatment sequence was proposed:

i) APl Separator
ii) waste water equalization tank
iii) neutralization facilities
iv) chemical flocculation
v) dissolved air flotation
vi) biological oxidation facilities
vii) activated carbon units.

Facilities are provided for the regeneration of carbon. The sludge
disposal train consists of i) thickeners, ii) a digestor and iii) gravity belt
filter presses.

Approximately 15 percent of the treated waste water is reused as cooling
tower makeup with the remainder being discharged.

6.4.4.2 Sources of Emissions: The treated waste water characteristics are
outlined in Table il.

6.4.5 Solid Wastes Treatment

6.4.5.1 Process Description: Solid wastes from the EDS process include digested
biological sTudge from the biological oxidation unit, oily sludge from the AP!
separator and dissolved air floatation unit, ash from the flexicoker and solids
removed from the boiler feed water cold lime treating unit blowdown.

82



tg

TABLE 10 SOURCES OF CONTINUOUS EMISSIONS FOR THE EDS PLANT (12)

e S0, d co NOx b Particulates

Source of Emission 1b/hr (vppm) 1b/hr (vppm) 1b/hr (vppm) Ib/hr (vppm)

Liquefaction Slurry preheat furnaces® 598 (150) 34 (20) 192 (100) 13 (7
(1368 MBtu/hr)

Solvent Hydrogenation Feed Preheat 80 (150) 5 (20) 26 (100) 2 (7
Furnaces (183 MBtu/hr)

H, Plant Steam Reformer Furnaces 876 (150) 50 (20) 281 (100) 20 (7
(2004 MBtu/hr) p

Offsite Steam Boilers (207 MBtu/hr) 91 (150) 5 (20) 29 (100) 2 (7

Hy Plant Deaerators - <1 (6) - -

C02 Removal Regenerator Overhead Drum
(7600) MPH C02) - 6 (25) - -

Tail Gas Cleanup Unit 39 (100) 22 (130) 3 (15) -

Sul fur Plant Incinerator:

Fuel Gas Combustion 3 (115) <1 (20) 1 (75) 1 (10)
Sul fur Pit Purge Gas Combustion 27(1000) - - -

Totals 1714 124 532 38

Notes:

a. The S50, emission rates shown in the Table are based upon all sulfur being combusted to form S0,
and no S03. Actually about 2-10 mole % of the sulfur can be expected to form SO,.

b. The NOy emission is expected to be a 90/10 mole % mixture of NO/NO2 as it enters” the atmosphere.
Most of the NO will eventually oxidize to form NO,.

c. Heat fired.

d. The continuous emission rates shown for the offsite steam boilers are based upon the firing of
low BTU gas (LBG) as the base fuel. If insufficient LBG is available, the boilers will fire
LSFO as required. The intermittent emission rates shown for the offsite steam boilers are based
upon firing LSFO as the fuel. The steam boilers have been designed to fire either fuel. |If the
firing of LSFO in the steam boilers proves to be unacceptable from an $0; and NO, emissions stand-
point, C3 LPG can be substituted as the supplementary fuel. .

e. Hydrocarbon emissions from sources such as tankage, flaring, process and safety valve vents and

equipment leakages (e.g., valves, flanges, pump seals) are not included in the total hydrocarbon
emission rate. The quantity of these hydrodarbon releases and the frequency with which they might
occur was not determined since this was beyond the scope of the work done in the Design Study.
Total hydrocarbon emissions came to 2 lbs/hr (from the Hy decant deaerators).



TABLE 11
EFFLUENT CONCENTRATIONS FROM THE EDS OFFSITE WASTE WATER

TREATING FACILITIES (21)

Contaminants Effluent Conc., ppm Contaminant Rates
0il <5 €20 1b/hr
Phenols ¢l ¢h 1b/hr
Hydrogen sulfide <l ¢4 1b/hr
Ammonia <10 ¢35 Ib/hr
BOD 10 -

coo 50-100 -
Suspended solids <0 ¢35 Ib/hr
Dissolved solids ~3200 ~135 ST/D
Biological sludge 8 sT/D
Notes

a) The plant is designed to accept a flow of 7000 GPM

b) The offsite wastewater treatment train consists of i) APl Separator,
ii) Equalization Unit, iii) Neutralization Unit, iv) Dissolved Air
Flotation, v) Biological Oxidation, vi) Filtration, vii) Activated
Carbon and viii) Sludge Treatment

84



Sludges from the waste water treating facilities (APl & DAF units) are
thickened and then concentrated in a gravity belt filter. The sludge is then loaded
into trucks and disposed of in a land farming operation outside the plant limits.
The digested biological sludge should not create any odor problems.

The ash removed from the flexicoker low-Btu product gas is slurried with
water and pumped to an above-ground lagoon for disposal. This lagoon is located
about 1/2 mile from the plant site and has about a 5 year capacity. The lagoon
will eventually be covered and reclaimed. The blowdown from the cold lime treating
unit is thickened and disposed of with the ash from the flexicoker.

6.4.5.2 Sources of Emissions: No information has been found on possible emissions
in the solid wastes treatment process.

6.4.6 Catalyst Handling

6.4.6.1 Process Description: The catalyst disposal schedule is outlined on
Table 12. “Several disposal options exists i) burying or landfill, ii) in-situ or
ex-situ regeneration followed by re-use, or iii) metals reclamation. As of yet no